AVSPARE.COM
parts catalog

297-4103 BUCKET GP-GENERAL PURPOSE S/N BYD1-UP PART OF 297-4118 BUCKET AR-GENERAL PURPOSE AN ATTACHMENT 928HZ




WORK TOOLS

BUCKET GP
 
#SEBP46140960
 

297-4103: BUCKET GP-GENERAL PURPOSE

297-4103 BUCKET GP-GENERAL PURPOSE
S/N BYD1-UP
PART OF 297-4118 BUCKET AR-GENERAL PURPOSE
AN ATTACHMENT
i03720782 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 307-3796 Y [1] BUCKET AS-GENERAL PURPOSE  
2. 136-0155 M [2] SETSCREW (M4X0.7X8-MM)  
3. [1] PLATE-IDENTIFICATION (SERIAL NUMBER)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140961
 

120-0162: BUCKET GP-LIGHT MATERIAL

120-0162 BUCKET GP-LIGHT MATERIAL
S/N BYD1-UP
AN ATTACHMENT
i00522870 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 171-8138 Y [1] BUCKET AS-LIGHT MATERIAL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140962
 

241-0916: BUCKET GP-LIGHT MATERIAL

241-0916 BUCKET GP-LIGHT MATERIAL -QUICK COUPLER
S/N FTD1-UP
3.1-CU M (4-CU YD) CAPACITY
AN ATTACHMENT
i02142429 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 143-4973 [1] PLATE AS  
2. 241-0920 Y [1] BUCKET AS-LIGHT MATERIAL (QUICK COUPLER)  
3. 8T-7934 [6] WASHER-HARD (11X21X5-MM THK)  
4. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140963
 

251-5413: BUCKET GP-LIGHT MATERIAL

251-5413 BUCKET GP-LIGHT MATERIAL -QUICK COUPLER
S/N FTD1-UP
2532-MM (99.7-IN) WIDE X 2.8-CU M (3.7-CU YD) CAPACITY
PART OF 251-5412 BUCKET AR-LIGHT MATERIAL
AN ATTACHMENT
i02165410 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. Y [1] BUCKET AS-LIGHT MATERIAL (QUICK COUPLER)  
2. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
3. 168-8389 [4] TACK (METAL)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140964
 

252-6904: BUCKET GP-LIGHT MATERIAL

252-6904 BUCKET GP-LIGHT MATERIAL
S/N FTD1-UP
2532-MM (99.8-IN) WIDE X 2.8-CU M (3.6-CU YD) CAPACITY
PART OF 252-6901, 252-6903 BUCKET AR-LIGHT MATERIAL
AN ATTACHMENT
i02147770 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
2. 168-8389 [4] TACK (METAL)  
3. 252-6905 Y [1] BUCKET AS-LIGHT MATERIAL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140965
 

348-3461: BUCKET GP-LIGHT MATERIAL

348-3461 BUCKET GP-LIGHT MATERIAL
S/N FTD1-UP
PART OF 348-3457 BUCKET AR-LIGHT MATERIAL
AN ATTACHMENT
i03726262 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
2. 168-8389 [4] TACK (METAL)  
3. 348-3462 Y [1] BUCKET AS-LIGHT MATERIAL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140966
 

292-9191: BUCKET GP-MULTIPURPOSE

292-9191 BUCKET GP-MULTIPURPOSE -QUICK COUPLER
S/N FTD1-UP
2560-MM (100.78-IN) WIDE X 2.1-CU M (2.75-CU YD) CAPACITY
PART OF 292-9190 BUCKET AR-MULTIPURPOSE
AN ATTACHMENT
i02743012 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4T-2972 [2] EDGE-CUTTING  
2. 6Q-2204 [2] PIN-PIVOT  
3. 6V-1506 [2] FITTING-GREASE  
4. 8A-8580 [2] EDGE-CUTTING  
5. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
6. 168-8389 [4] TACK (METAL)  
7. 193-5914 [6] PLUG  
8. 238-0347 [2] PIN AS  
9. 282-6928 [2] PIN  
10. 282-6935 [2] SPACER  
11. 292-9192 [1] BULLDOZER AS  
12. 292-9193 [1] PLATE GP-BUCKET SHELL  
12A. 161-4130 [2] PLATE-IDENTIFICATION (CAT)  
13. 096-1820 [4] PIN-COTTER  
14. 4F-3654 [16] BOLT-PLOW (5/8-11X2-IN)  
15. 4K-0367 [16] NUT-FULL (5/8-11-THD)  
16. 8T-4121 [2] WASHER-HARD (11X21X2.5-MM THK)  
17. 8T-4182 M [2] BOLT (M10X1.5X45-MM)  
  M   METRIC PART
 
#SEBP46140967
 

311-1469: BUCKET GP-MULTIPURPOSE

311-1469 BUCKET GP-MULTIPURPOSE -QUICK COUPLER
S/N FTD1-UP
2592-MM (102-IN) WIDE X 2.1-CU M (2.75-CU YD) CAPACITY
PART OF 297-4116, 297-4117 BUCKET AR-MULTIPURPOSE
AN ATTACHMENT
i03603411 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 268-1322 Y [2] CYLINDER GP-MULTIPURPOSE BUKT  
2. 281-1595 Y [1] LINES GP-BUCKET (MULTIPURPOSE)  
3. 311-1484 Y [1] BUCKET GP-MULTIPURPOSE (QUICK COUPLER)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP46140968
 

311-1484: BUCKET GP-MULTIPURPOSE

311-1484 BUCKET GP-MULTIPURPOSE -QUICK COUPLER
S/N FTD1-UP
2592-MM (102-IN) WIDE X 2.1-CU M (2.75-CU YD)
PART OF 311-1469 BUCKET GP-MULTIPURPOSE
AN ATTACHMENT
i03604420 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4T-2972 [2] EDGE-CUTTING  
2. 6Q-2204 [2] PIN-PIVOT  
3. 6V-1506 [2] FITTING-GREASE  
4. 8A-8580 [2] EDGE-CUTTING  
5. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
6. 168-8389 [4] TACK (METAL)  
7. 193-5914 [6] PLUG  
8. 238-0347 [2] PIN AS  
9. 282-6928 [2] PIN  
10. 282-6935 [2] SPACER  
11. 292-9193 [1] PLATE GP-BUCKET SHELL  
  161-4130 [2] PLATE-IDENTIFICATION (CAT)  
  6I-8310 [1] CORNER (LH)  
  6I-8311 [1] CORNER (RH)  
  6Q-2207 [2] BEARING  
  4E-0659 [1] EDGE-CUTTING  
12. 311-1483 [1] BULLDOZER AS  
  7T-1099 [1] LINK  
  9T-3598 M [2] BOSS (M10X1.5X100-MM)  
  092-1136 [2] BOSS (M10X1.5-THD)  
13. 096-1820 [4] PIN-COTTER  
14. 4F-3654 [16] BOLT-PLOW (5/8-11X2-IN)  
15. 4K-0367 [16] NUT-FULL (5/8-11-THD)  
16. 8T-4121 [2] WASHER-HARD (11X21X2.5-MM THK)  
17. 8T-4182 M [2] BOLT (M10X1.5X45-MM)  
  M   METRIC PART
 
#SEBP46140969
 

251-9880: BUCKET GP-PENETRATION

251-9880 BUCKET GP-PENETRATION -QUICK COUPLER
S/N FTD1-UP
AN ATTACHMENT
i02278938 SEBP4614
  For full view, you need register

Parts for your 928HZ WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 137-4234 [1] PLATE-IDENTIFICATION (WORK TOOL)  
2. 168-8389 [4] TACK (METAL)  
3. 250-7862 Y [1] BUCKET AS-PENETRATION (QUICK COUPLER)  
  Y   SEPARATE ILLUSTRATION

Information:

WORK TOOLS
BUCKET GP
Operation and Maintenance Manual
Rated Load
924H, 924HZ, 928HZ and 930H Wheel Loaders
Bucket Lower Pivot Bearings - Lubricate
924H, 924HZ, 928HZ and 930H Wheel Loaders
Cutting Edges - Inspect/Replace
Snow Push Work Tool Supplement
Special Instruction
Inspection of Slag Buckets{6110}
Inspection of Slag Buckets{6110}
Instructions for Weld Finish of the "K" Series Adapters Installed on Large Wheel Loader Buckets{0679, 6101, 6102, 6104, 6805}
Instructions for Weld Finish of the "K" Series Adapters Installed on Large Wheel Loader Buckets{0679, 6101, 6102, 6104, 6805}
Measuring Wear on Bucket Base Edges (Determining Useful Life) {6101}
Measuring Wear on Bucket Base Edges (Determining Useful Life) {6101}
Loader and Excavator Bucket Base Edge Assembly Welding Requirements {0679, 6001, 6101, 6102, 6103, 6104, 6110, 6112, 6120, 6122, 6138, 6503, 6523, 6530, 6800, 6801, 6823}
Loader and Excavator Bucket Base Edge Assembly Welding Requirements {0679, 6001, 6101, 6102, 6103, 6104, 6110, 6112, 6120, 6122, 6138, 6503, 6523, 6530, 6800, 6801, 6823}
Repairing Small Cracks In Base Edge Assemblies{0679, 6001, 6120, 6801}
Repairing Small Cracks In Base Edge Assemblies{0679, 6001, 6120, 6801}
Procedure for Installation and Removal of Cat<SUP>&reg;</SUP> Advansys Tips {0751, 6001, 6800, 6805}
Procedure for Installation and Removal of Cat® Advansys Tips {0751, 6001, 6800, 6805}
Instructions for Welding the Cat<SUP>&reg;</SUP> Advansys&trade; Adapters on Excavator and Wheel Loader Buckets {0679, 6001, 6800}
Instructions for Welding the Cat® Advansys™ Adapters on Excavator and Wheel Loader Buckets {0679, 6001, 6800}
Tool Operating Manual
Using the 149-0173 Choker-Style Fabric Basket to Install and Remove Bucket Teeth{0374, 0599, 0751, 6700, 6800}
Using the 149-0173 Choker-Style Fabric Basket to Install and Remove Bucket Teeth{0374, 0599, 0751, 6700, 6800}
Disassembly and Assembly
Bucket - Remove
924H, 924Hz, 928Hz and 930H Wheel Loaders Machine Systems
Bucket - Install
924H, 924Hz, 928Hz and 930H Wheel Loaders Machine Systems
Service Magazine
Understanding the Quick Coupler to Work Tool Interface For Certain Cat Machines {6101, 6129, 6402, 6542}
2012/10/16
Preferred Positions for Mechanically Attached Wear Plates (MAWPS) {6100, 6120, 6820}
2009/04/27
Wheel Loader Bucket Lifting Point Color Change {6001, 6101, 6102, 6104, 6110, 6131, 6132, 6529, 6531, 6704}
2011/02/24

Caterpillar Parts SIS Catalog 928HZ :

Truck sale:

 
On Request 
Caterpillar 928HZ, Construction
- Wheel Loaders
CARTER MACHINERY COMPANY, INC.
77,775 
Caterpillar 928HZ, Construction
- Wheel Loaders
CAVPOWER
Australia
 
On Request 
Caterpillar 928HZ, Construction
- Wheel Loaders
CARTER MACHINERY COMPANY, INC.
75,000 
Caterpillar 928HZ, Construction
- Wheel Loaders
ALTORFER INC.
69,690 
Caterpillar 928HZ, Construction
- Wheel Loaders
HASTINGS DEERING (AUSTRALIA)
Australia
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.